



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

NO:17196

No. T5/922/2021-22/RNK-TVPM

Date: 26.09.2023

Ref:- Your request letter 25.09.2023

Testing of: 6 no's of concrete cube supplied for testing compressive strength.

Project: Canara Bank RSETI, Kottarakara, Kollam

Amount:2832/-	Invoice No. 4154	Invoice Date: 26.09.2023
---------------	------------------	--------------------------

To M/s KCR INFRA

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₂₀	15.09.2023	450	20.00
2	M ₂₀	15.09.2023	440	19.55
3	M ₂₀	15.09.2023	410	18.22
4	M ₂₀	15.09.2023	410	18.22
5	M ₂₀	15.09.2023	500	22.22
6	M ₂₀	15.09.2023	400	17.78

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17197

No. T5/922/2021-22/RNK-TVPM

Date: 26.09.2023

Ref:- Your request letter 25.09.2023

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project: Canara Bank RSETI, Kottarakara, Kollam

Amount:1416/-

Invoice No. 4154

Invoice Date: 26.09.2023

To M/s KCR INFRA

TEST RESULTS

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
7	M ₂₀	15.09.2023	560	24.89
8	M ₂₀	15.09.2023	590	26.22
9	M ₂₀	15.09.2023	580	25.78

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17198
Date: 26.09.2023

Ref:- Your request letter 26.09.2023

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project: Artech PANORAMA (Concrete - Ultratech RMC)

Amount:1416/-	Invoice No. 4155	Invoice Date: 26.09.2023
---------------	------------------	--------------------------

To M/s KCR INFRA

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₅₀	19.09.2023	920	40.89
2	M ₅₀	19.09.2023	840	37.33
3	M ₅₀	19.09.2023	940	41.78

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17199

No. T5/922/2021-22/RNK-TVPM

Date: 26.09.2023

Ref:- Your request letter No.QA/SFS/008/83 dtd. 26.09.2023

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project: SFS AMBER Green Block - Seventh floor column.

Amount:1416/-

Invoice No. 4156

Invoice Date: 26.09.2023

To M/s Skyline Foundation & Structures (P) Ltd.

TEST RESULTS

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₄₅	26.08.2023	1050	46.67
2	M ₄₅	26.08.2023	1060	47.11
3	M ₄₅	26.08.2023	1020	45.33

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17200

No. T5/922/2021-22/RNK-TVPM

Date: 26.09.2023

Ref:- Your request letter No.KRFB/556/2023-APE(CIVIL) dtd. 26.09.2023

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project: Development of smart roads and underground ducting including utility shifting of water supply and power in ABD area.

Date of testing: 14.09.2023

Amount: 1416/-

Invoice No. 4112

Invoice Date: 14.09.2023

To M/s Kerala Road Fund Board.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
4	M ₂₀	30.06.2023	800	35.56
5	M ₂₀	30.06.2023	700	31.11
6	M ₂₀	30.06.2023	720	32.00

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer